MILL TEST REPORT

: | PRODUCT: 1° GBO ASTM A.53-A | NMX B-177
FINFSHING : TUBO BARNIZADO EXTREMD LI5S0 B
; CUSTOMER: BODEGA PYLSA . SHIPPING DATE: 14/06/113
|
$PORT PLATAEORM: HERNANDEZ UGALDE PAULING INVOICE: 57047
ORDER: NIA
: TRANSPORT/ TRANSPORTE:
MANUFACTURERS PLANTA ¢ LAMINA ¥ PLACA COMERCIAL S.A DE C.V.
DIEGO DIAZ DE BERLANGA, NO. 1002 SUR
SAN NICOLAS DE LOS GARZA, NUEVD LEON, MEXICO
FHEREBY CERTIFY THAT THE PRODUCT ACCOMPILSHED WITH THE SPECIFICATION TO THE INVOICE AND/ OR REMISSION
{ DATABASE OF SYSTEM }.
ESTE PRODUCTO FUE FABRICADS BAJO LA NORMA QUE SE DESCRIBE HACIENBG CUMPLIR LOS REQUERIMIENTOS DE LA
ESPECIFICATION {BASE DE DATOS DEL SISTEMA).
PROCESS: HFW
MANUFACTURING INFORMATION/ INFORMACION DE M ANUFACTURA - DIMENSIONS (DIMENSIONES)
OQUTSIDE - '
MANUFACT . Thickness LENGTH
DATE SHIFT OPER ORDER OP # GRADE process | HEAT TREATMENT nm:ﬂ;rm o) inits)
n
28/02/13 1 com 7% A E Ho 1.318" (XY, 640
ONLINE TESTS (PRUEBAS DE CAMPQ)
HEAT NUMBER | HYOROSTATIC | DEUVERY TIME MEYALGGRAPHY | BENDING | ELATIENING VISUAL
{COLADAY TEST (P51} § CONDMION {Secd NON-DESTRUCTIVETEST (PN} TEST TEST TEST INSPECTION
269732011 00 AS ROLLED 5 oK NFA N/A 0K oK
j* HEAT NUMBER
: (COLADAS WL %hn 9% 0 %S %Cr %Mo uN %eu
‘ 269732011 6,0900 0.3850 0.0090 €.0730 0.0030 0.0000 0.0000 0.0000 ¢.0000
: CARBON
. VIELD 57 ur _ HARDNESS
Wik %5n T %Y psn psn % ELONG {HRL) Equq\;:q_em
0.0000 0.0000 0.0000 C0000 60900 62300 25.400 74 N/A
| ] CHARPY TEST (PRUEBA CHARPY)
! HEAT ABSORBED ENERGY (F7-16) FEMPERATURE
{DENT NUM S AVERAGE TESTC
1 2 F! .
269732011 NfA /A LI n/A N/A
BOTE: THR SUM OF THE HIOBRIUM, VANADEUM AND TETANIIM CONCANTRATIONS SBALL N8 _{_ 0. 158
NOTH: LA SUMA DE LA CONCENTRACION DB HIGB10, VANABRIC ¥ TTTANIO MO DEBE SER _(_ D.15%%
PHAVE PERSONAL KNOWLEDGE AS TO ACCURACY OF THE ABOVE INFORMATION, AND HAVE AUTHORITY TO SIGN ON BEHALF OF
THE COMPANY. N
TENGO EL CONOCIMIENTO ¥ AUTORIZACION EN NOMBRE DE LA COMPARHA PARA AVALAR ESTA INFGRMACION,
SINCERELY Y
: QUALITY ASSURANCE MANAGER '
CC-FO11
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